[ 1 /7Y =37

S8 IO - DL, CONT



Required

I Radio control equipment set ]

Throttle servo
Stick type

?off;asé’;?n?ﬁgfries 4 AA Size batteries

for receiver

Steering servo

Battery pack

Tools recommended |

Hex wrench with

Long nose pliers

Side cutter

2.5mm
= 1 1o
Curved scissor
2mm
o
1.6mm o Instant cement Thread look
@ Screwdriver ( small )
|- ==
Instant cement Rubber cement
e Screwdriver -
T Gear DIff | =
L =
Silicone Ol I [ || Rubber cament
Included items
Hex wrench with
1.5mm E
2mm E
2.5mm

amm |




A's'se mblylofiEront/ReaiDifferential

©

224066
10x15mm
Ball bearing
11203
1 2x11.8mm x2
Shaft
11203
H L | 4x26.9mm x2
Shaft

11203
6x12mm x2
Washer

31210
2.6x10mm x4
F/H screw

A'ssemblylofiCenterDifferential

O

D

224066
10x15mm
Ball bearing

11203
2x11.8mm x2
Shaft

11203

L

4x26.9mm x2

Shaft

11203
6x8mm x2
O-ring

11204
Seal x1

11203
6x12mm x2
Washer

31210
M2.6x10mm x4
F/H screw

x2

11206

14
9

&

224066
10x15 mm

11204
Diff. Case

*Put silicon oil (hard)
included in the package

*Put silicon oil (hard)
included in the package

11201
Crown gear

1i}f case > (\:‘ ! 4

11203
Large bevel gear

224066
10x15 mm

11203
Large bevel gear

0

11203
Small bevel gear

&

224066
10x15 mm

11203
Small bevel gear

L

~ ~

224066
10x15 mm




AssemblylofiEront/ReaGearbox

38404
4x4mm x2
Set screw

=

11205

Steel joint cup x2

11202
Drive pinion gear x1

224065
5x11mm
Ball bearing

o i

33308
3x8mm x4
Screw

22012
5.8mm x2
Ball

11216
CVA Shaft x2

38408

m 4x8mm x2
Set screw

O~

11212
Front lower arm
LX1,RX1

-
& % 11214x4

11207
Gear box




ASSEMLY @ [FROME SUSDERSION AMNS 8 SU0E

224066
10x15mm
ball bearing

11217
2x10.8mm x4
Shaft

84075
6x13mm
ball bearing

- - - -

3x35mm x2
Screw

H[j} 11229

11228
3x51mm x4
Shaft

Plastic shaft gasket x10

(O 11229
& 3mmx2

11209
Front lower holder x1

11023

F/R Alum suspension plate

() 11229
7 3mmx2

Wheel hex hub




AssemblylofiErontiShockeStay,

11021
Front shock stay

33315
3x15mm x2
Screw

33315

AssemblylofiErontiBodyiposit

33310
3x10mmx4

35208
2x8mmx2

33310

AssemblylofiErontiStabiilizer:xStepil
O 5 amm

Steel ball

11218
Pivot ball collar x2

33315
3x15mm x2
Screw

L
e
11218
Ball end x2




AssemblyfofSErontiBUmpel

12

33308

33310
3x10mmx8

NO.11025

[ 3x3mm x2
Set screw

38405
(i 4x5mm x2

Set screw

e

11218

7

]

I =

]

]

]

]

]

]

]

: NO.11053
] (optional)
]




ASSEMLIY @ [FROME WRREF S

11228

3x35mm x2
Shaft

11229 11211
Plastic shaft gasket
Frontupperarm
LX1,RX1
@) 11229
= Plastic washer 2mm

11233
Alu.nut x1

22012
Ball x2

39008
39008
M3 Nut x2 11278

11278
5x8mm
Bushing

11234
11233 . Servo saver arm
Servo saver spring x1

11233
11233 Steel shaft

AIu Servo saver x1

38303
[ 3x3mm X2
Set screw
—~ 11233
‘ ’ Stopper X2
11233

‘15\11278

|
0>

22012

12233
Steel shaft




AssemblylofiErontiupperarmiholdelr

11236
Turnbuckle rod end X6

11235
Turnbuckle rod for steering x1

33315
3x15mm x 1
Screw




ASSEMY @ [FROME BEEE ¢ SUSRERSICON ES @it GneSSIS

33312
3x12mm x 2
F/H screw

31310
3x10mm x6
F/H screw

11226
Rear joint cup
o 224066

10x15 mm

224066
@ 10x15mm
Ball bearing
84075
6x13mm
Ball bearing

38408

M 4x8mmx2
Set screw

11217
Wheel hex hub

11227
Rear dog bone

ASSEMDIY O [REEF SUSRERSICN &S & SUE

&

11229
Plastic shaft gasket

33312
3x12mm x 2
F/H screw

11023
F/R Alum suspension plate

Rear lower arm




ASSEMMLIY @ (REEF SUSRERSICON EMMS 8 SRS

11229
Plastic shaft gasket

©o—=20

11221
Rear lower arms holder-alum x1

22012
5.8mm x2
Ball

87031
Steel shock ball x2

32312
3x12mm x2

33310
3x10mm x 4

33308
3x8mmx 2

33312
3x12mm x1
Screw

39008
@ M3 Nut x2

10



A'ssemblylofiReardlUppewArms

11223

3x36.5mm
Turnbuckle rod for
Rear upper Arm x2

11223 11222
\ Ball end

22012
O Steel ball x2

ASSEMNLIY @ (REEF SUSRDERSION ZATILS

33315
| 3x15mm x2
Screw

ASSEMIY @ REEF SElilFAEr 8 S

11218
ﬂ]::ﬂ 5.8mmSteel ball x4

11218
Pivot ball collar x2

33315
3x15mm x2
Screw

Xy &
O1_T10) o

1



AssemblylofiReariStablilizen:kStep2

38303

] 3x3mm x2
Set screw
38405

i 4x5mm x2
Set screw

11218 . 11218
i Stabilizer

AssemblylofiRearBracelkHolder

33308

(o 325

A'ssemblyfofiReardBumper

33310
3x10mm x 8

Screw

i




A's'semblyfoffRearkBumper

33315

2o

11043
3x37mm x1
Screw

39008
@ M3 Nut x 1

11028
Rear brace set

11033
Standard chassis

MHRREY  ¢i0mm <o
A F/H screw

13



Assmblylofi€enteriDifferentialiMount

31310
3x10mm x 2
F/H screw

R

31310
3x10mm x 4
F/H screw

R

11308
Dmmmm 3x8 mm x3

F/H screws

11308 s
3x10 mm x2 . E
F/H screws 11301 .=
11308 ‘
3x8 mm x3 l
F/H screws l/
11308
A 3x10 mm x2
F/H screws

14



MSSELBIYV @1 WMeteR Wit ©E@EF

11308
H:mmmm 3x8 mm x2

Cap screws

11308
@ 3x8x0.8 mm x2
Wash

11308
4x4mm x 2
Set screw

1

11308
3x8 mm x2
Screws

11317
(optional)

11308
3x8mm x2
Cap screws

.

ey
11313 = .
(Optional) %«

11308
3x8mm x2

« Twin adhesive

11033

15



AtsisiemlblliyfeifSlUipplerRlateronitor DififSlViounit
@ 11302

11308 /

3x14mm x4
F/H screws

11308
3x14mm x4
F/H screws

* Battery exculded

11307

11308
Dﬂﬂmmmm 3x10mm x5

F/H screws

11308
3x10mm x5
Screws l

16



MSSEMLIY ©F SEFVE M@Un

11308
DIEDII[IIMIE[LW 3x8mm x4

F/H screws

11249

11308
3x8mm x4
F/H screws

ASSEMLIY @ SEFVE el [RECI© 1R

11308
3x8mm x4
Screws

11308
Dﬂmﬁm{ﬂm 3x8mm x3

F/H screws

T 11303 11308

——— 3x8mm x3
Screws

11308

3x8mm x4
F/H screws

HR202 Receiver
(optional)

+ Twin adhesive

17




ASSEMBIV O ALGCELLE PDIPE
89076 ( ﬂ/ )
Antenna pipe 88081 xI

© 89076

““"""""“m Alum antenna moumt

18



ASSEmIIY @ WIFE 8 StER=S

AssemblylofiRolliBar;

3x25mmx 2

33310
3x10mmx 2

33308
3x8mmx 4

11236
Ball end x2

11248
4x20mm x1
Servo Rod

(R )

I

19



AssemblylofiErontfandiReardSheck:Step2

Shock collar x4

11044
FRONT/Rear shock body

22028

O-ring x8
P
C, ==, o 5
u/t'
39019 )F(J/
C-clip x8

i
-
11267

ASSEMILIY @ [FOME EME! REET SNEGIK 8 S0

11267
2.6x6.5x0.6mm x4 )
washer k/nl
11038
FRONT/Rear shock shaft /{1
11267

c—:ﬁ]:\

Fitinto groove.

IS

o

11263
Shock Bladder x4

DT (7

DO

Q
D

11267
Shock spring supporter x4

IO

11039
Shock spring x4

—— ’a u (D |ONG FOR
11267 < ) 0 an“l.lnmn
Shock ball head x4 o) X : ﬁ
o O
O I
(0]
11265
Shock pro cap x4 (1} (2]
I g
11266 L =
d  Alushock adjust- Pulldown | ﬁ“ﬁlﬁéhdeowfft /'
able ring x4 the pistion. slowly to remove / '\ Check if
) bubbles. @ piston moves
Y% / smoothly

LONG FOR
FRONT/REAR

20




A's'semblylofithelEronttShiockFAbsorbelr

87031 @
Steel shock ball x2 @

33315
3x15mm x2
Screw

32312
[~ 3x12mm x2
Y Cap screw

21



ASSEIBIY @itne THes onie Freomnt Knuckes ((Rear s )

84135
Nylon nut4mm

84135
Nylon nut4mm

Body shell




AssemblylofithelBodysShellfMounting

84134
Snap pin




Name:

\__/
Date:

TV SPRERL 42 < /AT /)
Length: Front width: Rear width: Wheelbase: Height: Weight:
Type: Front:Grease 12T 13T 14T | other:
Gasket: Center:Grease Spur gear
Plug: Rear:Grease 42T other:
Fuel:

Front Arms:

_Steering Rod:

Oil:#30

Length: 106mm

i :
| =

Oil:#30

Length: 106mm




Name:

Ny
Date:

(AN TP TR ..o cer ST O3
Length: Front width: Rear width: Wheelbase: Height: Weight:
Type: Front:Grease 12T 13T 14T Jother:
Gasket: Center:Grease Spur gear
Plug: Rear:Grease 42T other:
Fuel:

Front Arms:

2 x

alt
T\\\\\{\'

/’ Y

Suspension:
o

S
]
/]
]

\Cr)
/i&a’ &!‘
\IIV%{’ =

e

FRPeE:
| =

i L SR N T

N N S T T O A
R B R A T e AR S S P

mm

Length:

Oil:

Rear Front Upper Arms:




EEEY R

11027 -

11278

LR

11234
38008

11234

2M012-

202
112313

1iare

7

F—_————— = — — e — — e —— —— —

1258

—

11378

39008

11234

11278

2212

*1M233

W
- 4 *
- 'r#;"):‘ o
o mz2 o ' - 1031
{gnlaa -

22A0E5
e

11023

11214
11215

26



"y
A 3G

taplianal)

¥ 11208

10z

- 11218

1
I
[
I
. SHOCK COM
: NO.11040
I Hgrgespay TP
: =
I 4 I
j "oy 1267
) : @_f B 11263
1 & :
: ﬁ - 11266
1 1
[] = p=-38019
I e
1 | ]
:_. : 11038
I i
I 1
1 1
[ ) 1
1 1 11044
] | 1
" Lo
(1w
(I | 1
- s S
g7 — & :
I 5
rote—a_ = |
[ ] bt 1
1 o
1 =
=N
1 ;g: 1
11039 : ==
’ —‘H:'\\' 1 == :
~ A 8N o B
o - ‘_"' - & T —
i '-5--'\\ £ aifﬂ\@ 4 N\\ o : =%
11203 g fﬁ 77 S A 11208 N @ :
P gy o, “‘u,; 26Ty i
wama I LT g @ G I o
III_._:'b.f\ [ K‘H‘b r 1 ]
1203 N /# e
-\“ __.a,
\'H\_f

27




\__ /
N DRl AW < /el Y 7 11/ 1]

@

2PCS

171204

2PCS 4PCS

=

2.6x10mm 4PCS
[¢]

1PC

_ G LD w
1PC 1PC(-:@) 3X;:?H4PCS

711025

=

4PCS

11276

2PCS

11217

/*T{ﬁ¥
N
4PCS 4PCS

17218

1PC

G 0O

2PCS
o = 0Od

2PCS 2PCS 2PCS

77022

171226

(L

M [ © |
2PCS

11227

2PCS

17228

S
3x35mm 2PCS

3x51mm 4PCS

171229

nini

1.5mm
8PCS

2mm

12PCS 8PCS

77024

™y -

[ o i
0 [ : i
L |

-

4PCS

77043

C s
2PC
&

3mm 2PC

=0 .9

17223

Y [ | [

2PCS -
1 _me =
O e, P PO
L ] =
2PCS PCs 2pCS

171234

6PCS

-~ 1PC

P,
P
Sl - L S

@
e 1PC

17238

5
fo

It"‘-'_.

3x35mm 2PCS

770317

171237 77033

1PC

(o]



9

2.6mm 4PCS
1.2mm 4PCS 4PCS

77039

4pcs
771040

1.2mm 4PCS

84134

10PCS
7171034

(
2PCS 2.6mm 4PCS ]
e [
2PCS 2PCS

M2.6x10 M4x8
D'M:sxs M3x8 M3x10
M3x12 M3x14 M3x20

M3x8  M3x10
]

M3x12  M3x15

M2x10 M3x10 M3x35

(]:I:III] M3x5  M3x12

M3x8 M3x15

[ M3x3 Maxda Max5 Maxs

171042

MOTOR GEAR 12T

=

B 4x4mm

11307

O 6PCS

77302

1PC
@ @\
g <) ()
© ® ° [
1PC

11303
©

1PC

717308

5x8mm Bushing

[ M3x8  10PCS
Dmm oo ziecs
[
.
Dmm  wes  opcs
@ 3x8x0.8 % 4x4mm
2PCS 2PCS

D=3

1PC

89076
2PCS.

2PCS

84075

O

6x13mm 4PCS

84135

&

4mm 10PCS

87018

§020

2PCS

22028
O ©C

9PCS

2PCS 4PCS

8PCS  6PCS

10x15mm 4PCS

224210

O

3mm 16PCS

171041

(— 3x25 x2
(oo 3x 10 x26
-3x8 x4

[_3x1o x8
ﬂ:-3x37 x1
(o 2x8 x4

224065

©

5x11mm 6PCS

1o BZ10
171249 171279 171304 224066 17281 171318

(optional)

11306

(optional)
MOTOR GEAR 14T

=

171311

(optional)
MOTOR GEAR 15T

=

11312

(optional)
MOTOR GEAR 16T

=

11313

(optional)

8 4x4mm

8 4x4mm

B8 4x4amm

1PC

11315

(optional)

11316

11317

(optional)

(optional)

(optional)

1PC

224064

(optional)

5x8mm Bushing

770517

4 (optional)

)

MOTOR GEAR 11T

77052

5 (optional)

" LN

MOTOR GEAR 13T

(optional)

7171053




N EIES DL LW < /a1 1 1]

11229 MINI ST HINGE PIN BUSHINGS

FRONT SHOCK TOWER - ALUM. 11234 MINI ST SERVO SAVE ARM 31210 SCREW SET 2.6*10mm

REAR SHOCK TOWER - ALUM. 11235 MINI ST TURNBUCKLE FOR STEERING 31306 HEX SOCKET HEAD SCREWS 3*6mm

F/R ALUM SUSPENSION PLATE 11236 MINI ST TURNBUCKLE ROD ENDS 31308 HEX SOCKET HEAD SCREWS 3*8mm

BODY POST 11237 MINI ST STEEL SPUR GEAR 31310 HEX SOCKET HEAD SCREWS 3*10mm

FRONT BUMPER SET 11238 MINI ST CENTER DIFF OUPUT 31312 HEX SOCKET HEAD SCREWS 3*12mm

REAR BUMPER SET 11239 MINI ST CENTER DIFF MOUNT 31315 HEX SOCKET HEAD SCREWS 3*15mm

FRONT UPPER ARM HOLDER & REAR BRACE HOLDER | 11248 MINI ST STEERING SERVO TURNBUCKLE 31320 HEX SOCKET HEAD SCREWS 3*20mm

FRONT/REAR CHASSIS BRACE SET 11249 MINI ST SERVO MOUNT & SERVO HORN SET 31408 HEX SOCKET HEAD SCREWS 4*8mm

SIDE GUARD 11259 MINI ST 3*35mm REAR ARM SHAFT 32308 HEX SOCKET HEAD CAP SCREWS 3*8mm

ROLL BAR 11263 MINI ST SHOCK BLADDER 32310 HEX SOCKET HEAD CAP SCREWS 3*10mm

ALUM CENTER DIFFERENTIAL DRIVE SHAFT 11266 MINI ST THREADED SHOCK COLLAR 32312 HEX SOCKET HEAD CAP SCREWS 3*12mm

CENTER DIFFERENTIAL MOUNT - ALUM 11267 MINI ST SHOCK ABSORBER PLASTIC PARTS 32315 HEX SOCKET HEAD CAP SCREWS 3*15mm

MAIN CHASSIS - ALUM. 11270 MINI ST REAR SHOCK ABOSORBER SET 33210 HEX SOCKET BUTTON HEAD SCREWS 2*10mm

10 SC WHEEL, 2 PCS 11278 MINI ST 5*8mm BUSHING 33305 HEX SOCKET BUTTON HEAD SCREWS 3*5mm

10 SCTIRE, 2 PCS 11279 MINI ST SCREW SET 33308 HEX SOCKET BUTTON HEAD SCREWS 3*8mm

CLEAR BODY, W/DECAL 11301 CNC ALUM MOTOR PLATE 33308T HEX SOCKET BUTTON HEAD TP SCREWS 3*8mm

DECAL FOR CLEAR BODY 11302 CENTER DIFF UPPER PLATE 33310 HEX SOCKET BUTTON HEAD SCREWS 3*10mm

SHOCK SHAFT - LONG 4 PCS 11303 ALUM RADIO TRAY 33310T HEX SOCKET BUTTON HEAD TP SCREWS 3*10mm

SHOCK SPRING - LONG 4 PCS 11304 BATTERY BOX 33312 HEX SOCKET BUTTON HEAD SCREWS 3*10mm

SHOCK ABOSORBER SET 11307 MAGIC STRIP 33315 HEX SOCKET BUTTON HEAD SCREWS 3*15mm

NEW SCREWS SET 11308 SCREWS SET 33325 HEX SOCKET BUTTON HEAD SCREWS 3*25mm

MOTOR GEAR - 12T - 3MM 22012 FLANGE BALL SET 33335 HEX SOCKET BUTTON HEAD SCREWS 3*35mm

HALF TEREAD SCREWS 3*37MM & NYLON NUT M3 | 22028 SHOCK REPAIR SET 35312 PAN HEAD SCREWS 3*12mm

FRONT/REAR SHOCK BODY 224065 BALL BEARING 5*11mm 36208 BIND HEAD SCREWS 2.6*8mm

MINI ST CROWN GEAR 224066 BALL BERAING 10*15mm 38303 SET SCREWS 3*3mm

MINI ST DRIVE PINION GEAR 224210 SINK ALUM WASHER 3mm 38404 SET SCREWS 4*4mm

MINI ST BEVEL GEAR 84075 BEARING 6 X 13 MM 38405 SET SCREWS 4*5mm

MINI ST DIFF CASE W/GASKET 84134 BODY CLIP 38408 SET SCREWS 4*8mm

MINI ST STEEL JOINT CUP 84135 NYLON NUT 39008 NYLON NUT M3

MINI ST F/R DIFF OUTPUTS 87018 SHOCK BOOTS & SPACERS 39019 E-CLIPS 2.3*0.8TH

MINI ST GEARBOX CASE 87031 STEEL SHOCK BALL

MINI ST QLUM. FRONT SUSPENSION BRACE 88081 ANTENNA PIPE & STRIPE 11281 MINI ST OPTIONAL SHOCK PISTONS

MINI ST FRONT UPPER ARMS 89076 ALUM ANTENNA MOUNT 11051 MOTOR GEAR - 11T- 3MM

MINI ST FRONT LOWER ARMS 11052 MOTOR GEAR - 13T- 3MM

MINI ST FRONT STEERING KNUCKLES 11306 MOTOR GEAR - 14T- 3MM

MINI ST PILLOW BALL 11311 MOTOR GEAR - 15T - 3MM

MINI ST FRONT CVA SET 11312 MOTOR GEAR - 16T - 3MM

MINI ST WHEEL HEX HUB 11313 CNC ALUM MOTOR HEAT SINK

1/10 35 A BRUSHLESS SPEED CONTROLLER
MINIST F/R ANTIROLL BAR SET 1315 & 3900 KV MOTOR SET( 11316 AND 11317 )

MINI ST ALUM. REAR SUSPENSION BRACE 11316 1/10 35A BRUSHLESS SPEED CONTROLLER

MINI ST REAR UPPER ARMS 1317 1/10 SL-10T 3650S- 3900 KV BRUSHLESS MOTOR

MINI ST TURNBUCKLE ROD FOR REAR UPPER ARM 11318 1/10 BRUSHLESS PROGRAM CARD-C-V1

MINI ST REAL LOWER ARM 11319 1/10 FAN FOR BRUSHLESS MOTOR HEATSINK

MINI ST REAR HUB CARRIER 11320 1/10 FAN FOR BRUSHLESS SPEED CONTROLLER

MINI ST REAR AXLES 224064 BALL BEARING 5*8mm

MINI ST REAR DOGBONES HR-202 RECEIVER 152 JE

MINI ST HINGE PIN SET 11053 OPTIONAL NEW FRONT BUMPER




